

Becky Szakats Dines

07/05/99 01:39 PM

To: Roger J Zipfel/AE/DuPont@DuPont, Partick J Cavanagh/CL/DuPont@DuPont
cc: Jack L Offenberger/AE/DuPont@DuPont, Anthony J Playtis/CL/DuPont@DuPont
Subject: Special C-8 Results, 6/8/99

Results of the nonroutine C-8 testing you requested:

Recovery Building Roof	0.54 mpb
Smoking Area	pump failure - no result
Inside Recovery Building	1.15 mpb
Roof Outside Monomer CR	0.31 mpb
Recovery Building CR	0.07 mpb
field blank	<0.05 mpb

Samples were taken 1:25 to 5:40 PM, 6/8/99. Analysis was conducted by Teflon* Lab per WW3627.

If you have questions or comment, please contact me.

Becky

RJZ015559

EID082092